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EBS 1700 | 05.03.2024
Sr.no. [Part Name Part No. Qty. | Sr.no. |Part Name Part No. Qty.

1 Rotar complete 7633J100 1 31 |Plug 660303 1
2 |Staror complete 76339150 1 32 |Pair of handle halves 80900098 1
3 Field case 420402 1 32.1 [Handle bottom side 7732A269 1
4  |Air-guiding ring 71540144 1 32.2 [Handle top side 7732A268 1
5 Brush holder SA 1270820 2 33 [Pair of handle halves 80900254 1
6 |Auto cutoff Carbon brush pair 569928 1 33.1 [Handle bottom side_2 7B711269 1
7 Wave washer M4 type B 421704 4 33.2 [Handle top side_2 7B711268 1
8 |CHscrew M4 X 12 161710100 4 34 [Frame 2 SA 7632W592 1
9 CH screw M4 x 6 201702 2 35 |[Frame1l 7632W591 1
10 [Star Washer M4 211730 2 36 |self tap screw 5.5 x 20 80201278 4
11 |Back cover 420401 1 37 |Wire grommet 660301 2
12 |[Self tapping screw PH 4,8x45 201716 12 38 |Covercap 660401 4
13 |Ball bearing 6000 2Z 190902 1 39 [Switch 80600143 1
14 |Bearing cap 73320315 1 40 |Cord protector 71323255 1
15 |gear case cover green 660103 1 41 |Suppressor 80500008 1
16 |Ext.circlip 15/1 121765100 1 42 |Cord clamp 140405 1
17 [Ball bearing 6002 2RS 110904101 1 43  |Self tapping screw 4.2 X 14 181701 2
18 |Int.circlip 32/1,2 221702 1 44  |Slef tap screw 4.8 x 22 80201280 2
19 [ORING 106X2 83000092 1 45 |Specification sticker * 661402 1
20 [Notched pin5X 16 421703 1 46 |Interconnecting wire * 381301 1
21 |Needle bearing HK 0810 250901 1 47 |Spanner * 76301920 1
22 |Ext.circlip 17/1 80201323 1 48 |Spanner SW 32 * 76301927 1
23 |Spindle wheel complete 7633J43U 1 49 |Hood SA * 37229000 1
24  [Ball bearing 6904 2RS 200903 1 50 |2 Core 1sqg mm CE moulded cable 3.1mtr. * 319903 1
25 |Gearbox housing black 660101 1

26 |Ball bearing 6004 2RS 420902 1

27 |Felt washer 30x42x2.5 660304 2

28 |Work spindle 7633J420 1

29 |[Flange nut 76301405 1

30 |[Self tapping screw PH 5,5x38 421701 4




